Student Design
Competltlon 2023

.....

October 1st, Sunday

McCormick Place,
Chicago, IL

DE
5‘0 N?‘S‘

Water Environment
Federation

the water quality people®




Sponsors
2 ARCADIS

E BLACK&VEATCH

Smith HD
—~—

@ TETRA TECH

E OF CONTENTS




Welcome & SDC Contact Info

Students & Young Professionals Committee
Past SDC Winners

2023 Competition Schedule

)
—
4
e
=
4
Q
O
s
-
o
e
Z
o

Acknowledgements




Welcome to the 2023 WEF

Student Design Competitions!

® & 6 6 O 6 O O O O O o o

The WEF Student Design
Competitions were developed to
provide a forum to showcase top stu-
dents who will be future water quality
professionals. = The  competitions
provide university students with an
opportunity to highlight their skills
[...]
Madison Millspaugh

ABSTRACT:

The purpose of this report is
to submit and implement an
upgrade to the Prince
William  County  Service
Authority’s H.L. Mooney
Advanced Water
Reclamation  Facility to
enhance nitrogen removal at
higher projected flows. The
upgrade of the facility will
consist of either a phased
change to the design of the
secondary process or a
redesign of the operating
parameters of the existing

Options to Enhance Nitrogen Removal at
Higher Projected Flows at the H.L.
Mooney Advanced Water Reclamation

FACULTY ADVISOR:

Gary Schafran, PhD

MA CONTACT:

Justin Manzie, Virginia Water Environ-
ment Association

facility. The report compares
the alternatives of adding
integrated fixed-film
activated sludge (IFAS),
operating the aeration basins
at a lower dissolved oxygen
(DO) concentration, and
operating the basins with an
ammonia-based aeration
control (ABAC). This report

found that a stepwise
decrease in DO
concentrations in the
aeration basins has the

potential to decrease final

CLICKTO RETURN TO THE TABLE OF CONTENTS

effluent total nitrogen by

facilitating simultaneous
nitrification and
denitrification with no

additional cost to the facility.
This report also found that
implementing this change
alongside a low capital ABAC
upgrade would have the
same benefits with the added
benefit of an increased

likelihood of chemical
savings.

21



SUNY College of Environmental w

Science and Forestry

COMPETITION: Water Environment

Sequoit Creek Dam Removal

TEAM MEMBERS: FACULTY ADVISOR:
. Douglas J. Daley, PE
Jack Murtagh Daniel Mack
Lauren Henkler MA CONTACT:
Thomas Nightengale Sara Iglelsk.l, New York Water Environ-
ment Association

Annie Roux

ABSTRACT:

Sauquoit Creek is a tributary
to the Mohawk River in
Oneida County, NY that
flows north through several
towns including the Town of
New Hartford. Within the
Town of New Hartford,
Sauquoit Creek flows over a
three-foot low head dam
which the Department of
Environmental Conservation

(DEC) has determined needs
to be removed since the dam
impedes fish migration. In
addition, Sauquoit Creek has
a history of flooding during
storm events and there is the
opportunity for two
additional floodplain storage
areas north and south of the
dam. The project scope
focuses on the preliminary

CLICKTO RETURN TO THE TABLE OF CONTENTS

design for additional
floodplain storage for
Sauquoit Creek within the
Town of New Hartford as
well as developing a
construction sequence and
restoration plan for the
removal of the low-head

dam.

22



Texas Tech University

COMPETITION: Wastewater

Austin Water Walnut Creek WWTP and
Hornsby Bend Biosolids Management

Plant Improvements and Expansion

TEAM MEMBERS:

Leah McDonald

Brennan Riley
Elizabeth Routon

Kieran Atkin

ABSTRACT:

The Walnut Creek
Wastewater Treatment Plant
(WWTP) is operated by
Austin Water. Currently, the
plant utilizes a conventional
activated  sludge  (CAS)
treatment system with a
pseudo-Ludzack-Ettinger

process as well as inline flow
equalization basins where
alkalinity adjustments are
made prior to biological
treatment. Due to the
continued development
within the City of Austin,
there is a need for an
upgrade and expansion of

Mathew Rotman

B i
o

EXAS-TECR: Wilvhsify - -7

FACULTY ADVISOR:

Clifford Fedler, PhD, PE

MA CONTACT:

Danny Roberts, Water Environment Asso-
ciation of Texas

Walnut Creek WWTP. The
main objectives in
developing a recommended
design for the expansion to
the new permitted capacity
include  converting the
existing CAS system to
biological nutrient removal
(BNR), upgrading existing
units as needed, and
implementing a phosphorus
sequestration technology at
the Hornsby Bend Biosolids
Management Plant to
recover and remove
increased phosphorus in the
sludge due to the

CLICKTO RETURN TO THE TABLE OF CONTENTS

implementation of the BNR
system. The recommended
A2/0 design considered
performance and operator
preference and will ensure

all units meet Texas
Commission on
Environmental Quality
(TCEQ) requirements. An
Opinion of Probable
Construction Cost, an
estimate for annual

operation and maintenance
costs, and a construction
schedule of the expansion
are included.

23



Universidad de Costa Rica

COMPETITION: Wastewater

Wastewater Recovery And Treatment
Center For Bijagua, Costa Rica

TEAM MEMBERS:

Madison Arce Jimenez
Alejandro Rodriguez Vargaz
Mauicio Alpizar Murillo

Sofia Abarca Rodriguez

ABSTRACT:

Costa Rica faces a serious
sanitation problem,
presenting one of the most
significant challenges in the
region. Therefore,
investment and study in
wastewater treatment plants
must be a priority topic, both
for environmental
conservation and for the
improved quality of life for
its inhabitants. The
importance of this work lies
primarily in  providing
guidance for the potential
decision-making process in

FACULTY ADVISOR:

Erick Centeno, PhD

MA CONTACT:

Joe Lapastora, Central States Water Envi-
ronment Association

the wastewater
collection and treatment
system for the Bijagua

community. As part of the

selecting

work, a population
projection was conducted
using census data and

growth rates as input to
determine the design flow
rate. Site analysis was then
carried out, selecting the
land that best fits the
requirements and
constraints of such projects.
Additionally, the layout and
design of the sanitary sewer

CLICKTO RETURN TO THE TABLE OF CONTENTS

system were developed,
leading to the selection of a
treatment train through a
multicriteria analysis that
defined the technology
suitable for the area and the
country's conditions. Finally,
the construction, sewerage,
and operation and
maintenance costs were
determined, which led to the
establishment of a
tariff per household.

24



The University of
British Columbia

Treatment System for Leachate
Management at Glenmore Landfill:
Sulphate & Sulphide Removal alongside a
PFAS Pilot System

TEAM MEMBERS:

Victor Pham
Kate Alexander
Mark Peralta

Atoussa Farbound

ABSTRACT:

Leachate generated at the
Glenmore Landfill facility in
Kelowna, BC is discharged
into the municipal sewer
system without
pretreatment. The leachate
has been identified to
contain problematically high
sulfide and sulfate levels and
is suspected to be causing
issues downstream in the
wastewater treatment plant.
To reduce the sulfide
concentration to acceptable
levels and remove sulfates,
Source  Water  Solutions

Waverly Seatle

Christopher Tang

FACULTY ADVISOR:

Madjid Mohseni, PhD, PEng

MA CONTACT:

Angelene Fellows, British Columbia Water
and Waste Association

proposes the implementation

of an upflow anaerobic
sludge  blanket (UASB)
reactor in conjunction with
sulfide precipitation
methods. The UASB reactor
is predicted to reduce
sulfates to sulfides at a

conversion percentage of
55%. The biogas created in
the reactor will be passed
through 3 scrubbers to
reduce the hydrogen sulfide
concentration below 1 ppm,
and recover over 1000
pounds of sulfides. The

CLICKTO RETURN TO THE TABLE OF CONTENTS

UASB will also generate
aqueous bisulfite that will be
precipitated out of solution
via ferric chloride
precipitation. To address
emerging concerns of per -
and polyfluoroalkyl
substances (PFAS) in landfill
leachate our group also
suggests the addition of an
electrochemical  oxidation
system to treat PFAS, which
can be operated on a pilot
scale.

25



University of California,

TEAM MEMBERS: FACULTY ADVISOR:

Megan Woodall ~ Kennedy Lincoln Amanda Rupiper, PhD

Cassandra Vargas MA CONTACT:

Allison Reddick Megan Barillo, California Water Environ-
ment Association

April Grahn

ABSTRACT:

Our team intends to analyze reduce to between 42 g/p/d will model the -current

the impacts of water and 47 g/p/d under Bill 1157 treatment train utilizing

conservation on total while remaining under the Sewage Treatment Plant

dissolved solids (TDS) at the
Western Riverside County
Regional Wastewater
Authority (WRCRWA). The
WRCRWA is a wastewater
treatment facility with a
permitted capacity of 14
MGD of disinfected tertiary
treated wastewater effluent.
Current water wusage is
estimated to be 52 gallons

per person per day (g/p/d)
with a statewide goal to

Riverside

COMPETITION: Wastewater

Electrodialysis Reversal for Total
Dissolved Solids Removal in Wastewater

TDS allowable standards.
Water conservation efforts
decrease the amount of
water entering the sewage
system causing an increase
the concentration of influent
TDS. This increase is capable
of causing blockages, odors,
and corrosion in pipes
leading  to accelerated
degradation of infrastructure
and increased operation and
maintenance costs. Our team

CLICKTO RETURN TO THE TABLE OF CONTENTS

Modeling freeware (STOAT),
evaluate the impacts of water
usage reduction  within
residential dwellings, and

make recommendations to
WRCRWA to ensure the

effluent concentration of
TDS will be met by the
WRCRWA'’s National
Pollutant Discharge
Elimination System
(NPDES) permit

requirement of 625 mg/L.

26



University of Colorado

Boulder

Nutrient Removal for Copper Mountain

COMPETITION: Wastewater

Consolidated Metropolitan District

TEAM MEMBERS:
Anna Bolio Whitney Knopp
Sam Prestidge Kate Linnane

Orion Wislon

Forrest Kunz

ABSTRACT:
Copper Mountain is a
mountain and ski resort

located in Summit County,
Colorado, about 75 miles
west of Denver on Interstate
70. The wastewater plant is
rated for 1.1 million gallons
per day of flow and sees
considerable seasonal
fluctuations due to the heavy
ski population in the winter
and occasional plant upsets.
On the liquid treatment side,
the plant utilizes headworks,
grit removal, equalization,
treatment with aeration
basins, secondary clarifiers,

@T University of Colorado Boulder

e N =

FACULTY ADVISOR:

William C. Becker, PhD, PE, BCEE

MA CONTACT:

Rachel Knobbs, Rocky Mountain Water
Environment Association

effluent filters, and UV
disinfection. On the solids
processing side, the plant
currently utilizes aerobic
digestion and dewatering
centrifuges, then hauls the
biosolids to be land applied.
A key issue facing the
CMCMD WWTP is meeting
upcoming nutrient
regulations. = The  plant
currently utilizes aluminum
sulfate (Alum) to aid with
Phosphorus removal but is
interested in the possibility
of reducing their reliance on
Alum and switching to

CLICKTO RETURN TO THE TABLE OF CONTENTS

Biological Phosphorus
removal. The goal of this
project is to identify process
improvements for reducing
Total Phosphorus levels in
the plant effluent. The
chosen design includes
measures that aim to reduce
the Total Phosphorus levels
in the effluent to the
upcoming Colorado
Department of Public Health
and Environment (CDPHE)
Regulation 31 limit of 0.17
mg/L of Total Phosphorus.

27



University of Florida

COMPETITION: Wastewater

Rapid Co-digestion of Novel Feedstocks:
Closing the Organic Waste Loop for

Municipalities

TEAM MEMBERS:

Hunter Kaminski

Savanna Gualtieri

Nevin Shah

Jackson Partlow

FACULTY ADVISOR:

John Sansalone, PhD, P.E.

MA CONTACT:

Hayden McCandless Nicole Mallen Nicole Cohen, Florida Water Environment
) Association

Manasa Chaturvedi

ABSTRACT:

Currently, many reusable nitrogen, carbon, and Reproducing this system

resources are landfilled, such phosphorus can be recycled. could be viable in

as organic waste like food This process produces two municipalities across the

waste and the biogenic
fraction of street-sweeping
residuals. To address this, we
propose a design to modify
existing waste management
practices of these organics by
integrating them within the
wastewater treatment system
to create a circular economy.

Our proposal suggests that
rather than landfilling,
wastewater, food waste, and
the organic street-sweeping
residuals can be fed through
a rapid anaerobic digester. In
this system, nutrients like

major products: biogas, a
renewable energy source,
and struvite, a phosphate
mineral. Selling biogas and
struvite can return a profit
for the wastewater treatment
facility. The remaining solid

fraction would be land
applied. These
improvements could
recontextualize the waste
system with valuable
products resulting from

waste management rather
than disposal.

CLICKTO RETURN TO THE TABLE OF CONTENTS

country. This is a feasible
solution to the current
problems associated with
waste streams. Additionally,
this would reduce plant
energy consumption,
increase phosphorus and
energy security, and decrease
the amount of waste
landfilled. Altogether, such a
project would complete a
circular economic model for
organic waste and make
waste management more
sustainable.

28



University of Guelph

COMPETITION: Wastewater

Optimization of Side Stream Treatment at

the Mid-Halton WWTP

TEAM MEMBERS:

Jeffrey Stevens
Kelly Ward
Daniel O’Connell

Victoria Lucas

ABSTRACT:

The Mid-Halton WWTP is an
advanced secondary plant

located in the Regional
Municipality of  Halton.
During normal plant
operation, liquid waste

streams with high nutrient
concentrations are produced.
Additionally, septage from
an upstream transfer station
is treated at the plant. These
sidestreams are returned to
the head of the plant, where
they represent a significant
portion of the nutrient
loading. When the
sidestreams are reintroduced
into the influent, they cause
several operational

FACULTY ADVISOR:

Bassim Abbassi, PhD, PEng

MA CONTACT:

Frank Fei Feng, Water Environment Asso-
ciation of Ontario

challenges, including
decreasing alkalinity and pH,
increasing  oxygen  and

energy demand, bacterial
upset, vivianite formation,
and ammonia bleed-through.
The purpose of this project is
to address these challenges
through the completion of
short-term and long-term
design solutions. A
preliminary  design  was
completed with the goal of
managing the sidestream
loading for the next 1-2 years
through  optimizing the
existing treatment processes.
A conceptual design of a long
-term solution was

CLICKTO RETURN TO THE TABLE OF CONTENTS

developed, which may utilize
more process additions or
removals to treat the
sidestreams more efficiently.
Short-term solutions
include: » Flow equalization
of the centrate and filtrate;
and - Aeration optimization
to reduce populations of
filamentous bacteria. Long-
term solutions include: -
Electrocoagulation for
phosphorus removal; and -
DEMON Hybrid Granular

and Flocculant Activated
Sludge = Deammonification
System for ammonia
removal.

29



University of Nevada,

Las Vegas

COMPETITION: Wastewater

Southern Nevada Supplemental Airpo
Wastewater Conveyance and Management

.
¥ jow==:

FACULTY ADVISOR:

Eakalak Khan, PhD, PE

MA CONTACT:

Shams Razzak Rothee, Nevada Water En-
vironment Association

Project
TEAM MEMBERS:
Shams Razzak Rothee =~ Ashiqur Rahman
Gabson Baguma Abdullah Yusufzai
Savanna Vacek
Hamed Heidari
ABSTRACT:
The Harry Reid International However, before proceeding
Airport, Las Vegas with the construction, it is
experienced a significant crucial to establish a
influx of 52.6 million wastewater management

passengers in 2022, pushing
it closer to its maximum
capacity with only 10 million
more passengers to spare,
making the need for a
supplementary airport
urgent. To address this, a
6,500-acre site in an
underdeveloped area, 30
miles south of Las Vegas
between Jean and Primm
has been selected for the
Southern Nevada
Supplemental Airport.

system for the airport and
the surrounding community.
The project aims to find a
cost-effective wastewater
management solution for the
new airport. Several options
were considered, including
constructing an onsite water
resources recovery facility
(WRRF), enhancing the
capacity of an existing
WRREF in Primm, conveying
the wastewater to WRRFs in
California or Arizona, or

CLICKTO RETURN TO THE TABLE OF CONTENTS

piping it to Las Vegas for
treatment at one of four
facilities in the Las Vegas
Valley, then discharging it
into Lake Mead. Cost
analysis and a decision
matrix concluded that piping
wastewater to Las Vegas is
the most cost-effective
choice. Additionally, this
option provides return flow
credits from the Colorado
River pact, boosting water